woroniss. FCC TEST REPORT

Report No. : FR742004-01

Level (dBuvim) Date: 2007-05-26
FCG CLASS.B

_6db

59 FCC CLASS B-AY
_6dB

W

|]12l]l]l] 12600, 13200. 13800. 14400, 15000
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-E 3m ACTIWVE HORN HORIZONTAL
EUT :PLA Phone
POWER t120Wac /60H=
MODEL cFR -74Z004-01
MODE 11k Tx_Chll;246ZMH=
Data Pate:1ll
Ilane tEZ
- Level (dBuWim) Date: 2007-05-26
FCC CLASS-B
-6dB
59 FCC CLASS-B-AY
-6dB
u15l]l]l] 15600, 16200, 16800, 17400, 15000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL
EUT :PL'A Phone
POWER D 1Z0Wac /60H=
MODEL cFR 74Z004-01
MODE 11k Tx_Chll;246ZMH=
Data Pate:1l
Plane cEZ
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

Date: 2007-05-25

Level (dBuv/im)
17

FCC CLASS-B
-bdB
o FCC CLASS-B-AV
T ay e A A s oAU o P Y
s 2483.5 2486.5 24301 2493.4 2496.7 2500
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT :PFDA Phone
POWER :120Wac /60H=
MODEL cFR -74Z004-01
MODE 11k Tx_Chll;246ZMH=
Data Rate:1l
Plane cEZ
Owver Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBuly dE/m dE dE cm deg
Ak Z2483.6500 50.83 -23.17 74.00 50.36 30.43 3.84 3380 100 0 Peak
Z 4832500 37.16 -l6.84 54.00 326.6% 320.43 .84 33.E0 100 154 Average
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR742004-01

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

30 Level (dBulf/m} Date: 2007-05-17
FCC CLASS-B
[
-GdB
0 I
2
3
1]
30 &4, 138. 192, 246. 300
Frequency (MHz)
Bite :D2CHD4-HY
Condition: FCC CLASES-E 3m ANTEZT7E4 WERTICAL
EUT :PDA Phone
POWER tlE0Wac/&0HZ
MODEL FR 74Z2004-01
MODE 11k Tz _Chll;Z246ZMH=
Lata Rate:1l
Plane tEZ
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBul/m dBul dE /. de de =t1Y deg

L Fl.620 27.EL -12.49 40.00 43.4% 16.34 0.55  3E2.2%8 124 Z67 Peak

pd 150630 30.74 -12.76 43.E50 E1_43 10.77 1.4z 32.594 == —--- Peak

3 ZZG.Z90 2558 -20.42 46.00 45.3Z 1072 1.76 32.82 e === Peak

- Level (dBu¥/imj} Date: 2007-05-17
FCC CLASS-B
-6idB
40
2 3
1
& 300 440, 580, T20. G60. 1000
Frequency {(MHz}
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ANTE7Z4 WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11k Tx_Chll;Z462MH=
Data Rate:1l
Plane cE2
Ovwer Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul /m dE dBuV/m dBulr dE /m dE dE I deg

1 433000 24.98 -21.02 4&6.00 29.1% 1612 £.43 3E.78 —tmem ——— Peak

Z 881700 £7.80 -18.20 46.00 3Z.95 ZE_383 o6l Bl.539 S S Baak!

f Q76 00 E27.87 -26.02 E4.00 20.05 2543 3.67 2l1.18 L —-— Peak
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woroniss. FCC TEST REPORT

Report No.

: FR742004-01

- Level (dBuVW/mj}

Date: 2007-05-2%

3
FCC CLASS-B
-6db
5 FCC CLASS B-AV
|14 -6dB
y WWW
4
g 1000 1400, 1800, 2200, 2600, 1 111]1]
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11k Tz _Chll;Z462MH=
Data Rate:1l
Plane cEz
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Bemark
MHz dBuV/m dB dBul/m dBuW dE /m dE dB cm deg
L Z358.000 44.05 -2%.35 74.00 43.46 30.65 .71 33,77 100 0 Peak
bl Z3E2_000 32.891 -41.1% 7?4.00 32E_EEZ 20.65 it g Eece Lo B ) lo0 152 Awerage
Bl | Z46Z_000 33 24 28.76 30.46 3.81 33.7% 100 0 Peak
4 @ Z4EZ_000 F0_27 29.72  20_46 2081 13379 100 152 Awerage
5 2453_.550 35.35 -38.65 74.00 34.88 30.43 3.84 33.80 loo 153 Average
5 2483 EED  47.30 -26.70 74.00 4£.83 30,43 2.84 3280 loo 0 Peak
Remark: #3 and #4 Fundamental Signal
< Level (dBu¥/m} Date: 2007-05-25
FCC CLASS-B
-GdB
a9 FCC CLASS B-AV
. 6dB
5 3000 6. 4200. 4800, 5400, [111]1]
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLAZE-E 2w HF-ANT VERTICAL
EUT :PDA Phone
TOWER 1 l20Vac/&e0Hz
MODEL :FR 74Z004-01
MODE :11b Tx_Chll;Z46ZMHz
Data Date:1l
Plane tE2
Ower Limit Deadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBul/m dE dBu¥ /m dBEul’ dE.J/m di di oI deg
L d3Z6_ 000 EO.e0 -Z22.40 74.00 45 E3 33.7F £.35 324 30 loo 0 Peak
z 49Z6.000 33.53 -15.47 54 00° 33.1l6 33.7Z 5E.95 34.30 100 233 Average
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

Date: 2007-05-2%

Level (dBul/mj}
17

FCC CLASS-B
-Gidb
59 1 FCC CLASS B-AY
b e e E W ot WA A g B A o gt bm o b~ R
BT e
5 GO0 (171118 T200. a0, &400. J000
Frequency (MHz}
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11k Tz _Chll;Z46Z2MH=
Data Rate:1l
Plane :Ez
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Bemark
MHz dBuV/m dE dBul/m dBuW dE fm dE dB cm deg
1 7653.000 5Z_45 -Z1.55 74.00 40.35 33_Z2Z .62 33.74 lo0 0 Peak
bl TEEZ_000 39 60 -14. 40 E4.00 E7_E0 3FD_ZEF B.EE  33.74 loo 0 Average
1?Leuel (dBu¥/mj Date: 2007-05-26
FCC CLASS-B
-GidB
o4 FCC CLASS-B-AV
-6dB
g 3000 9600, 10200. 10800. 11400, 12000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN WERTICAL
EUT :PDA Phone
POWER 1 1Z20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11k Tx_Chll;Z46Z2MH=
Data Rate:1l
Plane cE2
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBul /m) Date: 2007-05-26

FCC CLASS-B
-6idB

59 FCC CLASS B-AY
6dB

12000 12600, 13200. 13800. 14400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE :11b Tx_Chll;Z462ZMHz
Data Rate:ll
Plane tEZ2
- Lewvel (dBuVW/mj) Date: 2007-05-26
FCC CLASS-B
-6dB
5 FCC CLASS-B-AY
-6dB

MMW

15000 15600, 16200. 16800. 17400, 18000
Frequency (MHz)

8ite c03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN WERTICAL

EUT :PLA Phone

POWER 1 lZ20Wac /&0H=

MODEL :FR 74Z004-01

MODE 11k Tz _Chll;Z462MH=

Data Rate:ll

Plane tEZ
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woroniss. FCC TEST REPORT Report No. : FR742004-01

4 e (dBuYim) Date: 2007-05-25
FCC CLASS-B
“6dB
59 FCC CLASS B-AY
6dB

o a5l e s A e ot TP e I et Tt # Mot i i it it hin

g 2483.5 2486.5 24901 2493.4 2496.7 2500
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11k Tz _Chll;Z462MH=
Data Rate:1l
Plane cEz
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewvel Factor Los=s Factor Pos Pos Bemark
MHz dBuV/m dB dBul/m dBuW dE fm dE dB cm deg
1 2483 550 47.30 -26.70 74.00 46.83 30.43 3.84 33.80 1o 0 Peak
bl 24832 _EE0  35_35 -32 .65 74.00 324.88 30.43 2.84 3380 lo0 152 Aweradge

Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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ERORTOMN LAB.

FCC TEST REPORT

Report No.

FR742004-01

* Test Mode : Mode 4
* Polarization : Horizontal

__ Lo el Pk 3070547
FOC CLARE R
—————— I T
o— 1 p I N |
e
33
1
b s 138, 182, 38
Frequency (Mitz)
Site : D3CHO4=-HY
Condition:FCC CLASSE-B 3m ANT2724 HORIZONTAL
EUT 1 FOA Fhone
POWER 1 120Vac/ G0Hz
HODEL :FR 742004-01
MODE r1lg !H“CHUI:E-EIZHHZ
Data Rate:54
Plans tE2
Cver Limit Resdincenns Cable Pressp  Anc  Table
Fraq Lavel Limic bina Lavel Faccor Loss Faccor Pox For Bamark
MHa BV s dE EuVie &BuW dB/m AE B e day
1 0,370 £9,01 -16.9% 40,00 42,83 12,71 071 a2.M - Pask
ra laz Bd0 £5.850 =13.T0 43.50 850.47 10.£3 L.48 3I.%0 —— === Paak
3 LEB.IED I9.65 -13.8E 43.50 EL.67 9.5l L.44 3I.98 === === Pask
!mem Dt 2IT.05.147
oG CLASS B
=]
" 100 2, S0, T, 10
Frequency (MItzj
Five | GICHDA-HT
Condizion: POC CLARS-F Jm ANTI7I14 BORTIZOMTAL
EUT “FDlk Fhana
POVER - 1P0Vac/60H=
HODEL IFR TAIO04-01
HODE slig Tz _Chiol;l4limiz
Daks Rataid
Flans KX
Gvar Limie (esdincsnns Cahls Preasp kne  Tahils
Fraq Lavel Limie Lina Level Faectar  Logs Fackar Par  Fae Damark
MHz dEuV m iE dEu¥/m @BuwW dB/m B B T
L BEL. 00 P0.17 -T.07 46.00 43,32 22.937  7.6L 7L.09 100 264 Peak
za $20,.500 34.48 -11.EZ 46.00 38.IF 24.03 3.EF 31.43 -—= - Fuak
14 BE7 306 3, ER =043 4E.00 AE.3T 4.8 2. &0 31,38 aaa mes Daal
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woroniss. FCC TEST REPORT Report No. : FR742004-01

47 Eeve! (dBUYim) Date: 2007-05-25
4
FCC CLASS-B
! -6dB
59 / \ FCC CLASS B-AV
|| “6dB

MMW

L 1000 140, 1800, 2200, 2600, 3000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE :1lyg Tx_ChOl;2412MH=
Data Rate:5d
Plane cEz
Ovwer Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dButv dE /m dE dB Con deg
| 1@ Z389.920 71.3% -2.61 74.00 70.85 30.53 3.74 33.78 100 0 Peak ]
b | Z389_9E0 49 FF -4.78 E4.00 48_68 30.E9 .74 332,78 loo 1EE Average
38 2412000 21_46 20.%z2  30.58 3.76 33.78 loo 156 Average
4 @ Z41Z_000 106,44 10E_54 Z20_EZ gl egos loo 0 Peak
5 2483_ 500 32,63 -21.31 54.00 32 EEZ 30,43 3.84 33.80 loo 156 Average
& 2483 _E00 4485 -29_ 15 74_.00 44 38 3043 3.84 33,80 loo 0 Peak
Remark: #3 and #4 Fundamental Signal
Level (dBuv/im} Date: 2007-05-26
FCC CLASS-B
-6dB
G FCC CLASS B-AV
-6dbB

WMWWWMWW

0 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCCO CLASS-B Sm HF-ANT HORIZEONTAL

EUT :PDL Phone

POWEER 1 lz20Vac/60Hs

MODEL cFR 74Z004-01

MODE tllg Tx_ChOl;z241Z2MHz

Data Pate:Lb4d

Plane tEz
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBulf/mj} Date: 2007-05-26
FCC CLASS-B
-6dB
59 1 FCC CLASS B-AV
T e S S SRy WP~
W
’ G000 (171118 T200. THon, &40, 000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE c1lyg Tz _ChOl;2412MH=
Data Rate:5d
Plane :Ez
Ower Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBut dE /m dB dB Con deg
ae §145.000 5Z.60 -21.40 74.00 40.13 39.44 683 33.81 100 0 Peak
bl 2l45_ 000 382.94 -1E5E. 08 E4.00 Z&.47 39 44 6.832 332.81 loo 0 hverage
- Level (dBuW/mj) Date: 2007-05-26
FCC CLASS-B
-GidB
5 FCC CLASS B-AV
-6dB

W@WWW

3000 9600, 10200, 10800. 11400. 12000
Frequency (MHz)

8ite c03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN HORIZOMTAL

EUT :PLA Phone

POWER 1 lZ20Wac /&0H=

MODEL :FR 74Z004-01

MODE c1lyg Tz _ChOl;2412MH=

LData Rate:5d

Plane tEZ
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woroniss. FCC TEST REPORT Report No. : FR742004-01

Level (dBulY/m) Date: 2007-05-26

FCC CLASS-B
-GdB

59 FCC CLASS B-AV
6dB

W

12000 12600. 13200, 13800, 14400. 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN HORIZOMTAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE :1lg Tx_Ch0l;Z2412MHz
LData Rate:5d
Plane tEZ2
- Level (dBuVW/mj) Date: 2007-05-26
FCC CLASS-B
-6dB
5 FCC CLASSB-AY
-6dB

15000 15600. 16200, 16800. 17400. 18000
Frequency (MHz)

8ite c03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN HORIZOMTAL

EUT :PLA Phone

POWER 1 lZ20Wac /&0H=

MODEL :FR 74Z004-01

MODE c1lyg Tz _ChOl;2412MH=

LData Rate:5d

Plane tEZ
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

Level (dBulW/m}
17

Date: 2007-05-25

FCC CLASS-B
BB
o 2 FCC CLASS B-AV
- 5 P e il -6dB]
[ v e L
g 230 2326, 2342, 2358, 2374 2390
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE c1lyg Tz _ChOl;2412MH=
Data Rate:5d
Plane cEz
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBu dE /m dB dB Con deg
1l Z3B2_%E0 71.3% -Z.61 74.00 70.85 30.53 3.74 33.78 100 0 Peak
Z @ 2389 9E0 49 FF -4.78 E4.00 48.68 30.E9 2.74 33.78 loo 1Ee Average
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woroniss. FCC TEST REPORT Report No.

FR742004-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

. Level (dBuv/im)

Date: 2007-05-17

FEC CLASS-B

-6dB

u3l] 84. 138. 192. 246, 300
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 3m ANTZ7Z4 WERTICAL
EUT :IDA Phone
POWEER t1Z0Wac/60Hz
MODEL cFR 74Z004-01
MODE tllg Tx_ChOl;2412MHz
Data Pate:bd
Plane “E2
Over Limit RBeadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBul/m dE dBuW m dBEul dE/m dE dBE cm deg
Ak &4 _0z0 E4.28 -15.7& d40.00 E1.91 d4_Z3 .87 3EZ.E0 === —-== Peak
zZ @ 150,420 30.77 -12.73 43.50 El1.52 10.77 l.42 22.94 24l Z4& DPeak
ic £34 g0 EE_7E -EO.ZE d46.00 4533 11_33 l.81 3Z.84 == —--=- Peak
Level (dBul/m}) Date: 2007-05-17
FCC CLASS-B
-6dB
40
2 ]
1
& 300 440, 580, 20, 860, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLAZS-E 3w ANTZ7Z4 VERTICAL
EUT :PDA Phone
TOWER :l20Vacy/e0Hz
MODEL :FR 74Z004-01
MODE c1llyg Tx_ChOl;Z412MHz
Data Date:Lbd
Plane tEE
Over Limit Rezadintenna Cable Preamnp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos=s Pos Bemark
MHz dEuVl/m dE dBuW¥./m dBuV dE dBE dE cm degr
1 433000 23.06 -22.34 d46.00 37.27 16.13 £.43 3z.78 == —=-— Peak
z 281,700 Z2g.67 -17.33 46.00° 23.8z Z2.83 3.61 21.59 S --— Peak
i Qg2 100 Z28.73 -ZE5.EF1 E4.00 320.33 ZE_ 75 .71 F1.07 = —-== Peak
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FR742004-01

Date: 2007-05-25

Level (dBuV/m}
17

FCC CLASS-B
| -6dB
59 \ FCC CLASS B-AV
] s _6dB
M g G
5 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE c1lyg Tz _ChOl;2412MH=
Data Rate:5d
Plane cEz
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBul/m dBuW dE /m dE dB Con deg
1@ 2389.600 44.86 -5.14 ©54.00 44.31 30.53 3.74 33,78 100 15% Awverage
Z e 2389 600 65.37 -7.63 74.00 &E_8F 30.E9 2.74 33,78 loo 0 Peak
38 241Z_000 86.31 8E5_77 30.58 3.76 33.78 loo 152 Average
4 @ Z41Z_000 10Z.EE l0l.58 20.56 Fo7E 13I8 loo 0 Peak
5 2483_500 47.10 -Z26.90 74.00 46.63 30,43 3.84 33.80 loo 0 Peak
& 2483 _E00 31.46 -22_E4 E4_00 3093 3043 2.84 33.80 loo 1EZ Average

Remark: #3 and #4 Fundamental Signal

Level (dBu¥/m)
17

49

Date: 2007-05-26

FCC CLASS-B

-6dB

FCC CLASS-B-AY

-6dB

P e e e s O R S R R R e S

? 3000 3600. 4200, 4300, 5400, 5000
Frequency (MHz)

Zice c0ZCHO4-HY

Condition: FCC CLASE-E 3m HF-ANT VERTICAL

EUT :PDA Phone

POWER D 1Z0Wac /60H=

MODEL :FR 74Z004-01

HODE t1lyg Tx_ChOl;241ZMH=

Data Fate:5d

Plane tEz
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Report No.

FR742004-01

Date: 2007-05-26

Level (dBuV/m}
17

FCC CLASS-B
-GidB
2 1 FCC CLASS B-AV
MW\WMMWWMMWWM
Al o PRETE
i GO0 (171118 T200. THon, &40, 000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER :l20Wac /&0H=
MODEL :FR 74Z004-01
MODE c1lyg Tx_ChOl;2412MH=
LData Rate:5d
Plane tE2
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBut dE /m dE dB Con deg
1% 7233.000 53.07 -20.93 74.00 41.32 38.38 6.46 33.089 100 0 Peak
bl QEIZ_000 39.11 -14.825 E4_.00 ET_36  3IB.328 648 332.09 loo 0 Average
- Level (dBuW/im}) Date: 2007-05-26
FCC CLASS-B
-GidB
5 FCC CLASSB-AV
-6dB
g 3000 600, 10200, 10800, 11400. 12000
Frequency (MHz)
8ite c03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL
EUT :PLA Phone
POWER 1 lZ20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11y Tx_ChOl;2412MH=
LData Rate:5d
Plane cE2
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Level (dBulY/m) Date: 2007-05-26

FCC CLASS-B
-6dB

59 FCC CLASS B-AV
6dB

W

12000 12600. 13200, 13800, 14400. 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE :1lg Tx_Ch0l;Z2412MHz
LData Rate:5d
Plane tEZ2
- Level (dBuVW/mj) Date: 2007-05-26
FCC CLASS-B
-6dB
5 FCC CLASSB-AV
-6dB

WWWMWM

15000 15600. 16200, 16800. 17400. 18000
Frequency (MHz)

8ite c03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL

EUT :PLA Phone

POWER 1 lZ20Wac /&0H=

MODEL :FR 74Z004-01

MODE c1lyg Tz _ChOl;2412MH=

LData Rate:5d

Plane tEZ
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i Level (dBulf/mj} Date: 2007-05-25
FCC CLASS-B
-Gidby
o = Lass B-Av
et -6dB|
g 230 2326, 2342, 2358, 2374 2390
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE c1lyg Tx_ChOl;2412MH=
Data Rate:5d
Plane cEz
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBul/m dBut dE /m dB dB Con deg
1@ Z389.600 67.37 -6.63 74.00 £6.82 3053 3,74 33,78 100 0 Peak
zZ @ 2389_ 600 44 86 -9.14 E4_.00 4431 30.E9 2.74 332.78 loo 152 hverage

Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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= Test Mode : Mode 5
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

0 Level (dBuV/m) Date: 2007-05-17
FCC CLASS-B
I
40% | -6dB
I
1 2 23
030 84, 136. 192, 246. 300
Frequency (MHz}
Site :03CHO4-HY
Condition:FCC CLAZS-E 3m ANTZ7Z4 HORIZONTAL
EUT : FDA Phone
POWER :120vac/ 60Hz
MODEL :FR 742004-01
MODE :1lg Tx Ch06;2437MHz
Data Rate:54
Plane 1E2
Over Limit RBeadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBuV m dBul’ dB/m de de CI deg
il 35.1230 27.90 -12.10 40.00 44.04 1&6_Z29 0.68 33.11 = === Peak
z2 14Z.050 E5.70 -13.80 43.50 50.57 10.632 l.40 3EZ.3%0 =l —=—— Peak
2 158.2E50 EZ5.62 -13.88 43.50. 5l.64 9.51 1l.44 3EZ.98 i —-— Peak
0 Level (dBu'/im) Date: 2007-05-17
FCC CLASS-B
-6dB
40
3
1
. 300 440. 580. T20. 860. 1000
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLASES-BE 3m ANTZ7Z4 HORIZONTAL
EUT DL DPhone
DOWER :120Vac/s0Hz
MODEL cFR -742004-01
MODE :llg Tx_ChO&:2437HMHz
Lata Rate:bd
Plane tE2
Ower Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBuV/m dBuy dE /m dEe de o deg
1 4233.000 27.81 -18.19 46.00 4Z.02 16.13 2.43 3zZ.78 =i ——— Peak
[ Z B 883.800 37.68 -8.32 46.00 4F.74 EE.9L 3.61 31.58 124 22l Peak |
2 S9Z0.200 33.88 -12.12 46.00 37.69 E4.03 3.59 31.43 i === Peak
SPORTON International Inc. Page No. : 115 of 168
TEL : 886-2-2696-2468 Report Issued Date : Jun. 05, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : P4Q-MIOA702



woroniss. FCC TEST REPORT

Report No.

FR742004-01

Date: 2007-05-25

Level (dBu¥/m)
17

FCC CLASS-B

il

-6dB

59

i

FCC CLASS-B-AY

-6idB

W«\AN\M/\NMWN‘ §

MN‘M‘—‘W‘

u1l]l]l] 1400. 1800, 2200, 2600. 3000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMNTAL
EUT :IDAL Phone
POWER D lZ20Wac/60HzZ
MODEL cFR 74Z004-01
MODE tllg Tx_ChO6;2437HHz
Data Rate:fd
Ilane “EZ
Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW¥/m dEB dBEuly/m dBuly dE/m dE de cm deg
1 Z382.000 E3.02 -E0.97 74.00 EZ_482 30_59 2,74 33,78 s —-— Peak
Z £385.000 35.90 -17.10 54.00 36.35 3052 3.74 33.78 lo0 151 Average
el | E437.000 104 332 l03.80 20_EE b e e i ) I ——=- Peak
4 @ Z2437.000 285.854 88.37 30.43 3.84 33.80 lo0 151 Awverage
=f 24832500 E1.E0 -E2.80 74.00 EO.73 30.432 .84 3380 Ses ——— Peak
& Z483.500 36.15 -17.85 54.00 35.68 30.43 3.84 33.80 loo 151 Awerage

Remark: #3 and #4 Fundamental Signal

- Level (dBuvimy) Date: 2007-05-26
FCC CLASS-B
-6dbB
59

FCC CLASS-B-AV

-Gdb

MN%WM

g 3000 3600. 4200, 4800, 5400. G000
Frequency (MHz)
Sita :02CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZONTAL
EUT :PDA Phone
POWER tlZ0Vac/&0HE
MODEL cFR 74Z2004-01
MODE tllg Tx_Ch0OE;Z437MH=
Data Rate:54
Plane tEZ
SPORTON International Inc. Page No. : 116 of 168
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Report No.

FR742004-01

e Level (dBul/m} Date: 2007-05-26
FCC CLASS-B
-Gdb
59 5 FCC CLASS B-AV
B b it B e e A sl i o .2 1
[ et o R
. [11]1] GE00. T200. oo, G400, 000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT HORIZONTLL
EUT :PDA Phone
POWER :120Wac /&0H=
MODEL cFR 74Z004-01
MODE 1lyg Tx_ChOE:2437MH=z
Data Rate:5Sd
Plane tEZ
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dE dBul/m dBuW dE fm dE dB co deg
1 7854_000 35.06 -14.54 £4.00 Z6.64 3538 6.70 33.66 100 0 Average
Z 7854 000 EZ_ 52 -Z1_4FZ 74.00 40.16 39.328 6.70 33.66 = —-— Peak
— Level (dBuv/im) Date: 2007-05-26
FCC CLASS-B
-6dB
59 FCC CLASS-B-AY
-6idB
qu]l]l] 9600. 10200, 10800, 11400, 12000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ACTIWVE HORN HORIZONTAL
EUT :IDAL Phone
POWER D lZ20Wac/60HzZ
MODEL cFR -74Z004-01
MODE tllg Tx_ChO6;2437HHz
Data Rate:fd
Ilane tEZ
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47 Leve! (aBuvim) Date: 2007-05-26
FCGC CLASS-B
“6dB
59 FCC CLASS B-AV
_6dB

12000 12600, 13200, 13800. 14400, 15000
Frequency (MHz)
Site :0D3CHO4-HY
Condition: FCC CLASS-E 3m ACTIWVE HORN HORIZONTAL
EUT :PLL Phone
POWER D 1E20Wac/&60H=
MODEL cFR 74Z004-01
MODE tllg Tx_ChO&:2437HHz
Data Rate: b4
Plane EZ
Level (dBu'/m) Date: 2007-05-26
FCC CLASSB
-6dB
59 FCC CLASS-B-AV
-6dB

% 15000 15600, 16200. 16800. 17400, 18000
Frequency (MHz)

Site c02CHO4-HY

Condition: FCC CLASE-E 3m ACTIVE HORN HORIZONTAL

EUT :PDA Phone

POWER :120Wac /&0H=

MODEL cFR 742004-01

MODE 1lyg Tx_ ChOe:2437MH=z

D'ata Rate: 54

Plane tEZ
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4 -eve (dBuYim) Date: 2007-05-26
FCC CLASSB

_6dB

59 FCC CLASS B-AV
6dB

(SRR PTTROR S IS, S0 o OO RSN o YRS SRR

|]18l]l]l] 18600, 19200, 19800. 20400. 21000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m SHF-EHF HOFN HORIZOHTAL
EUT :PDA Phone
POWER :120Wac /&0H=
MODEL cFR 74Z004-01
MODE 1lyg Tx_ChO&:2437MH=z
Diata Pate:5d
Ilane tEZ
- Level (dBuvim) Date: 2007-05-26
FCC CLASS-B
-6dB
59 FCC CLASS B-AY
-GdB

21000 21800. 22600. 23400. 24200, 25000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASS-E 3m SHF-EHF HORN HORIZONTAL

EUT :PLL Phone

POWER D 1E20Wac/60H=

MODEL cFR -74Z004-01

MODE tllg Tx_ChO&:2437HHz

Data Rate:bd

Plane EZ
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= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv/m} Date: 2007-05-17
FCC CLASS-B
|
-6dB
4 T
2
g 30 84, 136. 192, 246. 300
Frequency (MHz)
Site :023CHO4-HY
Condition: FCC CLASS-B 3m ANTZ?E4 VERTICAL
EUT SPLA Phone
DPOWER :1z0WVac/60Hz
MODEL cFR 742004-01
MODE t1lg Tx_Ch0O&;2437MH=
Data Rate:54
Plane tEz2
Over Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PBemark
MHz dBuVs/m dBE dBul/m dBuy dE /m de de =8 deg
1 30.810 27.04 -1Z.96 40.00 4Z.37 16.36 0.64 3z2.92 io0 264 Peak
pod 149.880 30.49 -12.01 42.50 El.z4 10.77 1.4Z 3z.94 =1 ——— Peak
2 231420 24.81 -Z1.19 46.00 44.62 1l_1¢6 1.79 3z.823 = —=- Peak
d Level (dBu¥/m} Date: 2007-05-17
FCC CLASS-B
il
40
5 3
1
. 300 440. 580. T20. 860. 1000
Frequency (MHz}
Site 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ?E4 VERTICAL
EUT SPLA Phone
POWER :1z0WVac/60Hz
MODEL cFR 742004-01
MODE tllg Tx_Ch0O&;Z2437HMH=
Data Rate:5d4
Plane tEz2
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuVs/m dBE dBul/m dBuy dE /m de de oI deg
1 433.000 EZ4.59 -Z1.41 46.00 32.80 1l6.132 2.432 3z.78 il ——— Peak
Z2 883.800 E7.10 -12.90 46.00° 3Z.16 ZZ.91 3.61 31.58 e ——— Peak
2 984.600 EZ2.06 -Z5.94 E£4.00° E9.81 EL_66 .70 31.10 == —-- Peak
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Report No.

FR742004-01

Date: 2007-05-25

Level (dBuv/im)
17

FCC CLASS-B
-bidb
59 [ \ FCC CLASS-B-AY
E _GdB
WWWW\AW—:_
|]1l]l]l] 1400. 1800, 2200, 2600, 0o
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-BE 3m HF-ALNT VWERTICAL
EUT :PDAL Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE t1llyg Tx_Chi&:2437MH=
Data Rate:54
Plane cEz
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBut dE/m dE dBE cm deg
ak Z23%0.000 45.80 -25.20 74.00 45 .26 30.5% 3.74 33.78 100 0 Peak
ped Z330.000 323.07 -E0.93 E54.00 32E_E3 Z20.E539 2.74 3378 100 15l Average
3@ Z437.000 88_Z7 85.77 30.4%2 3.73 33,73 100 151 Average
4 @ E437.000 101.Z28 100,72 20,49 ghga nom e 100 0 Peak
=k Z483.500 46 56 -E7.44 7400 46.03 30.43 3.84 33.80 io0o 0 Peak
& 24832500 324.81 -19.19 5400 32434 320.43 .84 33 B0 100 15l Average

Remark: #3 and #4 Fundamental Signal

Level (dBuv/m)
17

59

Date: 2007-05-26

FCC CLASS-B

-GdB

FCC CLASS-B-AV

-6dB

IO T ERE T B . e AR E N e T e e e n e

3000 3600. 4200. 4500, 5400. 6000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASE-BE 3m HF-ANT VEBRTICAL

EUT :PDA Phone

POWEER D 120Wac /60H=

MODEL :FR 74Z004-01

MOLDE :1ly Tx_Chie:2437MH=z

Data Bate:54

Plane tEZ
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Report No. FR742004-01

Date: 2007-05-26

Level (dBuv/im)
17

FCC CLASS-B
-bdb
59 1 FCC CLASS-B-AY
FRE T e S U S P YT
R T e
. 111]1] GEO0. 7200, TH0D. G400, S000
Frequency (MHz}
Site :D3CHO4-HY
Condition: FCC CLASS-BE 3m HF-ALNT WERTICAL
EUT :PDA Phone
POWER t120Wac /&0H=
MODEL cFR -74Z004-01
MODE t1llyg Tx_ChO&:2437MH=
Data Rate: 54
Plane cEZ
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Level Factor Los=s Factor Po= Pos Remark
MHz dBu¥/m dE dBul./m dBuly dE /m dE dBE cm deg
1 7302.000 5z.64 -Z1.36 74.00 40.87 358.57 645 33.Z8 100 0 Peak
Z 7?20Z2.000 328.91 -35.09 400 2714 328_E7 648 33 E8 100 0 Peak
= Level (dBuW/im) Date: 2007-05-26
FCC CLASS-B
-5dB
4] FCC CLASS-B-AV
-bdB
S 9000 9600. 10200. 10800. 11400, 12000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLASS-BE 3m ACTIVE HORMN WERTICAL
EUT P4 Phone
POWER D 1Z0Wac /60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_Chi&:2437MH=
Data Rate: 54
Plane cEZ
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Level (dBuvim) Date: 2007-05-26
FCG CLASS B

_6dB

59 FCC CLASS B-AY

-bdB

bbb D i el ot b b

|]12l]l]l] 12600, 13200. 13800. 14400, 15000
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-B 3m ACTIVE HORMN WERTICAL
EUT :PLA Phone
POWER t120Wac /60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_ Chi&:2437MH=
Diata Pate:5d
Ilane tEZ
- Level (dBuWim) Date: 2007-05-26
FCC CLASS-B
-6dB
54 FCC CLASS-B-AY
-6dB
. 15000 15600, 16200, 16800, 17400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m ACTIVE HORMN WERTICAL
EUT :PL'A Phone
POWER D 1Z0Wac /60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_ Chi&:2437MH=
Diata Fate:5d
Plane cEZ
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Level (dBuY/m) Date: 2007-05-26

FCC CLASS-B
-bdb

59 FCC CLASS-B-AY
_6dB

WM«MMM

18000 15600, 19200. 19800. 20400, 21000
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-BE 3m SHF-EHF HOMN VERTICAL
EUT :PLA Phone
POWER t120Wac /60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_ Chi&:2437MH=
Diata Pate:5d
Ilane tEZ
- Level (dBuvim) Date: 2007-05-26
FCC CLASS-B
-6dB
59 FCC CLASS B-AY
-6dB

e g st o et M e 1 A

21000 21800, 22600, 23400. 24200, 25000
Frequency (MHz)

Site S 02CHO4-HY

Condition: FCC CLASE-E 3m 2HF-EHF HORN VERTICLL

EUT :PDA Phone

POWER D 120Wac /&0H=

MODEL :FR 74Z004-01

MODE :1ly Tx_ Chie:2437MH=z

D'ata Rate: 54

Plane EZ
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* Test Mode : Mode 6
* Polarization : Horizontal

Lol (Bl Blall: MT-05-18
FOC Ol ASS B
—]
o [ — 4 | | e
I
7 3
]
;ﬂ = 134, 182, HE. 8
Frequency (Mitz)
Site : 03CHO4=-HY
Condition:FCC CLABS-B 3m ANT2724 HORIZONTAL
EUT : FOA FPhone
POWER 120Vac) GOHz
HODEL :FR 742004-D1
HMODE :11lg Tx_Chll:2462ZMHE
Data Rate:54
Flans tE2
Gver Limit Fendincanns Cabls Freasp Ant  Table
Fraq Lavel Limic bina Lavel Faccor Loss Factor Pox For Bamark
HiEs BT e B BV e B B B B i day
1 35,100 £5.71 -14.2% 40,00 4L.DE 1, 29 o.6@ 33,11 = Padk
3 14F 080 ES.43 =i4.0F 43,50 S0.30 10.63 L 40 IE.®0 —— == Paak
A L1ER. 060 F0.0F =13.4F 4. E0 E3.13 P36 .44 II.¥9 - === P
‘l.l'lllmlm Cgne: 270518
oG CLASE B
bl
48
1
"0 a4, 50, T, A
Frequency (Mitzj
Bivaw 1 FFCHDA-HYT
Comdicion: PO CLARS=E fm ANTI724 RORTIOMTAL
KT 20k Fhoma
FOWER 2 1E0Vac fETRS
HODER sFR T4IoD4=01
HODE slig Tz _Chilqlecimiz
Daks Ratasid
Flans LB
Svar  Limie fPasdincsnes Cable Pressp Ane  Tabls
Frag Laval Lisie Lind Léval Pacesr  Logs Factsy Pag PaE Ranark
HHn dEuv = B dEuV i EEuy B e (-] B [ ] dey
L 427,000 ZE. V% =12.29 46.00 40.97 1§13 .43 72,70 T === Paak
Ta ¥83.000 3EB.XZ -T.T@ 446.00 43.I28 II.Pl .85 31.58 iI4 T4 Peak
14 #0300 33,0 =180 4600 3T.EE 4.03  3.8F Bl.43 aas === Paal
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47 -eve! (BuVim) Date: 2007-05-25
3

FCC CLASS-B

11k _6dB

59 / FCC CLASS B-AY

e 6dB

MWM

|]1l]l]l] 1400. 1800, 2200, 2600. 0o
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT :PLA Phone
POWER t120Wac /&60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_Chll:246ZMH=
Data Pate:5d
Ilane tEZ
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBat dE/m dE dB cm deg
Ak £334.000 48.75 -25.25 74.00 48.12z 30.71 3.6% 33.77 100 0 Peak
Z £3234 . 000 38.E0 -15.820 E54.00 327_E7 20.71 F.63 3377 100 165 Average
3@ 2462000 104.08 103.60 30.46 3.81 33.80 100 0 Peak
4 @ EZ4EZ.000 28 _F& 87.78 20.46 Sl SaEa o0 165 Awerage
5@ Z483.555 45.584 -85.16 54.00 45.37 30.43 3.84 33.80 00 165 Average
| & @ 2483 EEE &7 .E8 -6.7E 74,00 &6.81 Z20.43 .84 3. B0 100 0 Peak
Remark: #3 and #4 Fundamental Signal
- Level (dBuV/im) Date: 2007-05-26
FCC CLASS-B
-6dB
59 FCC CLASS B-AY
-6dB
’ 3000 3600. 4200. 4800, 5400, 6000
Frequency (MHz)
Site S 02CHO4-HY
Condition: FCC CLASE-E 3m HF-ANT HORIZOMTAL
EUT :PDA Phone
POWER D 1Z0Wac/60HZ
MODEL :FR 74Z004-01
MODE t1llyg Tx_Chll;246ZMH=z
D'ata Rate: 54
Plane tEZ
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FR742004-01

Date: 2007-05-26

Level (dBuv/im)
17

FCC CLASS-B
-bdb
59 1 FCC CLASS-B-AY
MuhuvmﬂuwﬂhmqfwxwhamﬂﬁvﬂLwvLMnALMwﬁAﬂN&wfﬁﬁﬂb_~wwuﬁwﬂh‘wﬁdkuh
e
. [111]1] GEO0. T200. TH0D. G400, S000
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT :PDA Phone
POWER t120Wac /60H=
MODEL cFR -74Z004-01
MODE t1llyg Tx_Chll;246ZMH=
Data Rate: 54
Plane cEZ
Over Limit Beadintenna Cable Preamp Ant  Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBul dE /m dE dBE cm deg
1 7650.000 5z.40 -Z1.60 74.00 40.30 3522 .62 33.74 100 0 Peak
Z 7eE0.000 38.932 -15.07 E54.00 Z6.83 329 _EFF E.6E 33,74 100 0 Awverage
- Level (dBuW/im) Date: 2007-05-26
FCC CLASS-B
-GdB
4] FCC CLASS-B-AV
-bdB
S 9000 9600. 10200. 10800. 11400, 12000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLASS-E 2Zm ACTIVE HORN HORIZONTAL
EUT P4 Phone
POWER D 1Z0Wac /60H=
MODEL cFR -74Z004-01
MODE :llyg Tx_Chll;246ZMH=
Data Rate: 54
Plane cEZ
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woroniss. FCC TEST REPORT

Report No. : FR742004-01

Level (dBuvim) Date: 2007-05-26
FCGC CLASS.B

_6db

59 FCC CLASS B-AY

-bdB

W

|]12l]l]l] 12600, 13200. 13800. 14400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ACTIWVE HORN HORIZONTAL
EUT :PLA Phone
POWER D 120Wac /&0H=
MODEL cFR -74Z004-01
MODE tllyg Tx_Chll;246ZMH=
Diata Pate:5d
Ilane tEZ
= Level (dBuW/im) Date: 2007-05-26
FCC CLASS-B
-6dB
54 FCC CLASS-B-AY
-6dB
. 15000 15600, 16200, 16800, A7 400, 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ACTIWVE HORN HORIZONTAL
EUT :PL'A Phone
POWER D 1EZ0Wac /60H=
MODEL cFR -74Z004-01
MODE :1llyg Tx_Chll;246ZMH=
Diata Pate:5d
Plane cEZ
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woroniss. FCC TEST REPORT

Report No.

FR742004-01

Date: 2007-05-25

Level (dBuv/im)
17

FCC CLASS-B

-bdb

ss%

-6dB
’ 2483.5 2486.8 24301 2493.4 2496.7 2500
Frequency (MHz)
Site :D3CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT :PFDA Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE t1llg Tx_Chll;246ZMH=
Data Rate: 54
Plane cEz
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBut dE/m dE dBE cm deg
1@ Z2483.550 67.Z8 -6.7Z 74.00 66.81 30.43 3.84 33.80 oo 0 Peak
Z @ Z483_EE0 45. 84 -82.16 LH4.00 45 37 320.43 .84 32.E0 100 165 Averadge
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woroniss. FCC TEST REPORT

Report No.

FR742004-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBu¥/m)
80

Date: 2007-05-18

FCC CLASS-B
I
-6dB
n |
3
g 30 &4, 138. 192, 246, 300
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASES-E 3m ANTZ7Z4 WERTICAL
EUT :PDA Phone
POWER 1 l20Wac /60H=
MODEL :FR 74Z004-01
MODE :llyg Tx_Chll;Z462MHz
Data Rate: B4
Plane cEz
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBEul/m dE dBuW¥/m dBuV dBE/m dBE dE cm deg
18 30.810 26.8% -13.11 40.00 4Z_8E 16.36 0.64 32.93 == —-—-— Peak
2@ 1E0_420 20.35 -13.15 432 50 E1.10 10.77 1.42 3E2_594 Fir] —--— Peak
3 Z24_940 Z5.48 -Z0.52 d456.00 45.30 10.65 1.75 3E.8E 100 Z46 Peak
0 Level (dBuv/m} Date: 2007-05-18
FCC CLASS-B
-6dB
40
2 3
1
4 300 440, 580. T20. 860. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASES-E 3m ANTZ7Z4 WERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&60H=
MODEL :FR 74Z004-01
MODE llyg Tx_Chll;Z462MHz
Data DRate:EBd
Plane cEz
Over Limit Deadintenna Cable Preamnp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH=z dEuV/m dE dBuW¥/m dBuV dE dBE dE cm deg
1 433000 Z25.94 -Z0.06 d46.00 40_15 16.13 £.43 3z.78 ) —=-— Peak
Z 983.800 £29.39 -16.61 4&6.00 324_45 2F_91 2.61 321.E% e —-— Peak
3 988_100 2547 -Z5.53 54.00 30.07 Z5.75 3.71 31.07 s —--— Peak
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Level (dBuv/mj} Date: 2007-05-25
g
FCC CLASS-B
| -6dB
59 ) FCC CLASS B-AV
T -6dB

I W

L 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE :1lyg Tx_Chll;Z462MH=
LData Rate:5d
Plane tE2
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dBE dBul/m dBut dE /m dB dB Con deg
L £340.000 44_55 -29.45 74_.00 43.95 30.68 3.69 33.77 100 0 Peak
bl Z23240_000 33.53 -Z0.47 E4_00 3Z2_93 3068 2.659 332.77 loo 1EZ hverage
=i ] Z246Z_000 85.37 54.8% 30._48 3.81 33.7% loo 152 Average
4 @ Z46Z_000 101.66 l0l.1g 20.46 3.81 332,80 loo 0 Peak
5B Z2483_730 43.54 -10.48 54.00 43.07 3043 3.84 33.80 100 152 Average
& @ 2483730 63,65 -10.3E 74.00 &£3.18 3043 .84 3380 100 0 Peak
Remark: #3 and #4 Fundamental Signal
- Level (dBuv/im} Date: 2007-05-26
FCC CLASS-B
-6dB
o FCC CLASSB-AV
-6dB
g 3000 3600, 4200, 4800. 5400. 6000
Frequency (MHz)
Site C02CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT WERTICAL
EUT :PDA Phone
POWER clE0Wac/&0Hz
MODEL cFR 74Z004-01
MODE 1lg Tx_Chll;Z48ZMHz
Data Date:Lbd
Plane tEz
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woroniss. FCC TEST REPORT Report No. : FR742004-01

= Level (dBul/mj} Date: 2007-05-26
FCC CLASS-B
-GdB
Al 3 FCC CLASS B-AV
MHAWRMANH“wMMJLHwWw%MAAJ#“M%MMﬁ“u—ﬁwh@mﬁﬂﬂhAwwwwwqﬂm&
R T e ]
5 G000 (717111 T200. TH0n, &40, 000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER :l20Wac/&0H=
MODEL :FR 74Z004-01
MODE 11y Tx_Chll;Z462MH=
Data Rate:5d
Plane cEz
Ower Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul/m dB dBul/m dBu dE /m dE dB Con deg
Ak 737?000 55.54 -18.46 74.00 43.74 3878 6.51 33.48 100 0 Peak
pd ?3?7_000 39_1E -14.828 E4.00 ET_IE 3B 76 6.51 33.48 loo 192 hverage
- Level (dBuW/m} Date: 2007-05-26
FCC CLASS-B
-GidB
5 FCC CLASS B-AV
-6dB

3000 9600, 10200, 10800. 11400. 12000
Frequency (MHz)

8ite c03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL

EUT :PLA Phone

POWER 1 lZ20Wac /&0H=

MODEL :FR 74Z004-01

MODE 11y Tx_Chll;Z462MH=

Data Rate:5d

Plane tEZ
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Level (dBulY/m) Date: 2007-05-26

FCC CLASS-B
-GdB

59 FCC CLASS B-AV
6dB

W

12000 12600. 13200, 13800, 14400. 15000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL
EUT :PDA Phone
POWER 1 l20Wac /&0H=
MODEL :FR 74Z004-01
MODE 11y Tx_Chll;Z462MH=
LData Rate:5d
Plane tEZ2
- Level (dBul/mj) Date: 2007-05-26
FCG CLASS-B
-6dB
59 FCC CLASS B-AY
-6dB

15000 15600. 16200. 16800, 17400. 18000
Frequency (MHz)

Site :03CHO4-HY

Condition: FCC CLASE-E 2m ACTIVE HORN VERTICAL

EUT ;P04 Phone

POWER 1 lZ20Wac /60H=

MODEL :FR 74Z004-01

MODE 11y Tz _Chll;Z46ZMH=z

LData Rate:5d

Plane tEZ
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Level (dBuv/imj} Date: 2007-05-25

FCC CLASS-B
-5dB

59

{

ELE CLASS B-AY

S et et
¥ LB kg e

2483.5 2486.8 24901 2493.4 2496.7 2500
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-E 2m HF-ANT WERTICAL
EUT :PDA Phone
POWER 1 lE0Wac/60Hz
MOLEL :FR 74Z004-01
MODE 11y Tx_Chll;Z46ZMH=
Lata Rate: 54
Plane tEZ
Over Limit Peadintenna Cable Preamnp Ant  Tahle
Freg Lewel Limit Line Lewel Factor Losz Factor Dos Pos Remark
MHz dBuV./m dB dBul/m dBul” dE fm de de (=8 deq
18 Z483_730 63.65 -10.3E 7400 &3.18 30,43 3.84 33I_E0 100 0 Peak
Zn Z483.730 43.54 -10.46 ©&4.00 43.07 30.43 3.84 33.80 100 15Z Average

Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Report No.

FR742004-01

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuWim}
80

Date: 2007-05-17

FCE CLASS-B
|
40% : -6dB
S 3
iz
1
° 30 84, 136. 192, 246. 300
Frequency {(MHz)
Site :03CHO4-HY
Condition:FCC CLAZSS-B 3m ANTZ7Z24 HORIZONTAL
EUT : FDA FPhone
ECWER 1 120vac/ 60Hz
MODEL :FR 742004-01
MODE BT Tx ChOD;Z2402ZMHz
Data Rate:DHS
Plane (E1
Ower Limit RBeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuVs/m dB dBuV m dBuy dE/m de de CI deg

1R 32.700 E8.320 -11.70 40.00 44.33 16.33 0.66 322.02 = === Peak

Z @ 142 860 30.88 -12.62 43.50 E£1.75 10.632 1.40 3Z.30 =i === Peak
[ 2 @ 159 060 33.50 -10.00 423 50 L5 68 9.36 1l 44 37.99 100 95 Peak

Level (dBuW/m}
80

Date: 2007-05-17

FCC CLASS-B
-6dB

v 300 440. 580. T20. 860, 1000
Frequency (MHz)
Bite : 03CHO4-HY
Condition: FCC CLASE-B 2m ANTET7Z4 HORIZONTAL
EUT :PDA Phone
POWER :120Vac /60H=z
MODEL :FR 742004-01
MODE BT Tx_ChO0;z40ZMH=
Data Rate:DHS
Plane TEL
Ower Limit Beadbintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dB dBuV/m dBuly dE /m de de oI deg
1@ 330.100 32.34 -13.66 46.00 49.732 13.3E 2.09 3EZ.82 i ——— Peak
Zn 601.000 34_54 -11.46 46.00° 44_77 19.90 2.82 3E.45 i il ——— Peak
IR 799.800 323.63 -12.37 46.00 42.ZE5 19.8% 3.24 31.71 S ——= Peak
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Date: 2007-05-17

Level (dBuvim)
107

FCC CLASS-B

-bdB

FCC CLASS-B-AV

2 -6dB
b I A AT AP AT
3
|]1l]l]l] 1400. 1800, 2200, 2600. J00m
Frequency (MHz}
Site :03CHO4-HYT
Condition: FCC CLASS-E 2m HF-ANT HORIZOMTAL
EUT :PDA Phone
POWER t120Wac /&0H=
MODEL :FR -74Z004-01
MODE BT Tx_ChO0;Z40ZMH=z
Data Rate:DHS
Plane cEl
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Po= Pos Remark
MHz dBu¥/m dE dBul/m dBa dE /m dE dBE cm deg
1 Z2330.000 4Z.97 -31.03 74.00 42.43 .30.5% 3.74 33.78 100 0 Peak
Z@ Z280.000 21.66 -E2.324 &4.00 321.12 20.E5%9 2.74 3378 100 Z08 Averadge
3@ Z40z.000 84.01 83.47 30.5% 3.74 33.78 100 208 Average
4 @ E40Z. 000 S9E_E7 SE.le 20.E5& 2.74 3278 loo0 0 Peak
5 2484 000 42.03 -31.97 74.00 41_ 56 30.43 3.84 33.80 100 0 Peak
& 2484 000 E9.78 -E4.2F 54 00 E9_31 Z20.43 .84 33.E0 100 208 Average

Remark: #3 and #4 Fundamental Signal

Level (dBuvim)
107

Date: 2007-05-17

FCC CLASS-B

-6dB

FCC CLASS-B-AV

54

-6dB

MWW

3000 3600. 1200, 4500, 5400, 6000
Frequency (MHz)

Site :02CHO4-HY

Condition: FCC CLASS-E Sm HF-ANT HOBRIZONTAL

EUT :PLA Phone

POWEER D 1Z0Wac /60H=

MODEL :FR 74Z004-01

MODE BT Tx_ChO0;z402ZMH=z

Data Rate:DHE

Plane tE1l
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Level (dBuY/m}) Date: 2007-05-17
FCC CLASS-B
-bdB
1 FCC CLASS-B-AV
54 MWMWW
I ———
. 111]1] (131118 7200, TH0D. G400, S000
Frequency (MHz}
Site :D3CHO4-HYT
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT :PDA Phone
POWER t120Wac /&0H=
MODEL cFR 74Z004-01
MODE BT Tx_ChO0;z402ZMH=z
Data Rate:DHS
Plane :El
Over Limit Beadintenna Cable Preamp Ant Table
Freg Lewvel Limit Line Level Factor Los=s Factor Pos= Pos Remark
MHz dBu¥/m dE dBul/m dBal dE /m dE dBE cm deg
1@ 720Z2.000 53.02 -20.98 74.00 40.52 39.4F &.72 33.64 100 0 Peak
Z @ ?A0Z. 000 2279 -14 F1 E4.00 ZT_E3  Z9_4F E.7E 33.64 100 174 hveradge
Level (dBuW/im) Date: 2007-05-17
107
FCC CLASS-B
-bdB
5 FCC CLASS-B-AV
-6dB
" 9000 9600. 10200. 10800. 11400, 12000
Frequency (MHz)
dite :03CHD4-HY
Condition: FCC CLASS-BE 2Zm ACTIWVE HORN HORIZONTAL
EUT P4 Phone
POWER D 1Z0Wac /60H=
MODEL cFR 74Z004-01
MODE BT Tx_ChO0;Z40ZMH=z
Data Rate:DHS
Plane :El
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